1053 Spruce Road www.lehighcountyauthority.org
Wescosville, PA 18106
610-398-2503

‘ LCA Main Office: Agendas & Minutes Posted:

LEHIGH COUNTY AUTHORITY
Published: September 3, 2024

BOARD MEETING AGENDA - September 9, 2024 — 12:00 p.m.

In-Person or Virtual Meeting Attendance Options Available: Meetings of the LCA Board of Directors will
be held at LCA’s Main Office as well as online using the Zoom Meetings application, which includes a
telephone option. Public participation is welcomed both in-person or virtually. Instructions for joining the
meeting online or by phone are posted on the LCA website in the morning on the day of the meeting, prior to the
start of each meeting. You may also issue comment to LCA via email to LCABoard@lehighcountyauthority.org
[...]
conditions. This proposal presents the scope of work, project team, schedule, demonstration budgeting
considerations, and support services fee for AECOM to support LCA in optimizing and quantifying
treatment performance gain realized through implementation of CEPT.

1.0 Understanding

Recent model-based capacity analyses summarized in the memorandum entitled KIWWTP Performance
and Capacity Review (AECOM, submitted April 5, 2024) found that under spring season conditions, the
KIWWTP could handle up to 56,000 Ib-BOD/d on a monthly average basis and meet effluent ammonia
permit limits. Modeling showed this performance can be sustained at an influent loading of 70,000 Ib-
BOD/d by boosting primary treatment performance through enhanced primary treatment. An
improvement in primary clarifier performance represented by increasing the current 60% to 65% TSS
capture range (based on raw influent versus primary effluent) to 70% to 75% is predicted to reduce
organic loading to the downstream biofilm processes and protect nitrification performance at 70,000 lb-
BOD/d loading.

In recent months, LCA staff have conducted chemical jar tests and some initial full-scale trials. While the
jar testing showed favorable results, translation of performance improvement to full-scale demonstration
has been challenging. In summary, the following CEPT study efforts have been conducted to date:

e  October 18, 2023 Jar Testing: USALCO performed a series of jar tests on a sample collected
from the KIWWTP aerated grit chamber effluent with different coagulants, including
polyaluminum chloride (PACI, DelPAC 2950), aluminum chlorohydrate (DelPAC XG), and a

aecom.com



A=COM

combination PACl/flocculant polymer solution (Delta-Floc 1123). The chemicals were dosed at
an equal active metal concentration during screening, and then dosing was optimized based on
settling rate, floc quality, and supernatant clarity. Overall, the jar testing suggested that DelPAC
XG and Delta-Floc 1123 performed best.

e November 28 to December 1, 2023 Full-scale Trial: A full-scale coagulation trial was
performed at the KIWWTP to take advantage of elevated influent solids while the PTP was
offline. Chemical was added to the aerated grit chamber effluent, where highly turbulent flow is
observed. DelPAC 2000 was dosed on the first day before switching to Delta-Floc 1123 for the
remainder of the week. Doses ranged from approximately 6 mg/L to 15 mg/L, but no increase in
removal efficiencies was observed compared to a typical day without coagulant addition.

e December 18, 2023 Jar Testing: USALCO performed more jar tests, focusing on how alum and
ferric compared with PACI. Results showed PACI had slightly greater COD removal compared to
alum or ferric.

e January 10 to January 12, 2024 Full-Scale Trial: A second full-scale trail of Delta-Floc 1123
was performed in January. Testing was conducted immediately after a large rain event, so flows
were elevated throughout the trial. Chemical dosing began at approximately 10 mg/L and was
reduced to about 6 mg/L the following day. Results showed the Delta-Floc 1123 did not improve
TSS or BOD removal under the test conditions.

Industry practice has shown that several factors play into the actual observed increase in primary clarifier
performance at full scale achieved through CEPT. These include (a) the nature of the raw wastewater
influent, (b) the amount of metal salt and polymer dosed, (¢) the physical and hydrodynamic
configuration of the dose and mixing locations, and (d) the surface overflow rate in the zone settling space
relative to the settling velocity of the particles. Based on the above understanding, the following scope has
been developed to support LCA in optimizing and demonstrating CEPT at full-scale at the KIWWTP and
quantifying performance for future facility planning.

2.0 Proposed Scope of Work

The proposed scope of work described below is intended to help LCA develop a full-scale understanding
of the enhanced primary performance that is capable at KIWWTP. The proposed scope includes check
points to pause and evaluate project success. These check points act as “gates” to assess progress and
adjust based on what has been learned. Our proposed scope of work for technical services support to LCA
consists of the following:

2.1 Project Management and Meetings:

The elements of this work item include:

. Prepare for and attend a project kick-off meeting to discuss the project scope, goals, overall

schedule, and lines of communication.

. Conduct monthly Teams progress meeting calls to review current project status and schedule,
discuss progress to date, and identify action items and the path forward.

Deliverables for this task will include:

1. Kickoff meeting and notes.

aecom.com



A=COM

2. Progress meetings for the duration of the project. Power point slides will be distributed after
each respective meeting.

3. Monthly invoicing and project progress report.

2.2 Data Request and Review

The elements of this anticipated work item include:

. Prepare a data request. The data request may include information on previous test work, available
wastewater characterization, drawings, and other information needed to support the project.

. Review and analyze data, identifying gaps that may need to be addressed during testing.

Deliverables for this task will include:

4. Data request
5. Summary of findings presented during the progress meetings
23 Influent Characterization

The elements of this anticipated work item include:

. Prepare a sampling plan. The sampling plan will include the number and location of samples, and
requested analyses.

. Tabulate and analyze data. Results will be used to evaluate potential site-specific CEPT removals
and revise the process model.

Deliverables for this task will include:

1. Sampling Plan
2. Summary of findings presented during the progress meetings

24 Jar Testing

Jar testing will be performed using ferric chloride and different flocculant polymers. AECOM will
provide jar testing equipment and supplies. The elements of this anticipated work item include:

. Perform jar testing. Jar testing will be performed by AECOM at the KIWWTP with support from
LCA. Jar testing will be used to identify the optimal chemical dosing scheme by assessing floc
formation and quality, and supernatant quality. Settling rate and surface overflow rate (SOR)
testing will be performed on the optimized chemical dosing scheme, and analytical samples will
be collected to characterize treatment performance. Results will inform full-scale demonstration
testing, including chemical types and recommended starting doses. We have assumed jar testing
will be performed during one day at the site.

Deliverables for this task will include:
1. Summary of results presented during the progress meetings

2.5 Full-Scale Demonstration

A full-scale demonstration study will be conducted based on the jar testing results. The demonstration
study will establish site-specific performance of CEPT at KIWWTP. A successful demonstration will

aecom.com



A=COM

show increased chemical oxygen demand (COD) removal across the primary clarifiers compared with
current performance (baseline). The elements of this anticipated work item include:

aecom.com

A process assessment with KIWWTP O&M staff to review the operation and capacity of primary
clarifier underflow pumping, primary digesters, digester heating, and biogas handling systems
and establish operating parameters, monitoring parameters, and operating boundaries for each
system during the CEPT demonstration.

Mobilization and demobilization. This task will include developing a test plan, AECOM support
for procurement and installation of chemicals and equipment, and demobilization. The test plan
will identify chemical storage requirements, the dosing control strategy, and analytical sampling.
AECOM will provide LCA with drawings, schematics and sizing information to guide the
assembly of the temporary chemical storage and feed systems (by others) necessary for the
demonstration.

Demonstration Testing. Demonstration testing is envisioned as two testing periods each
conducted over a three month period for a total of six months testing. During Test 1, the preferred
chemical dosing scheme identified during jar testing will be optimized and tested at full scale.
The recommended duration of Test 1 is three months minimum of data collection. If, based on
Test 1 results, there is interest in furthering the study, a second test period (Test 2) allows LCA to
collect additional performance data to inform the CEPT decision making process. Test 2 could be
an extension of Test 1 using the same chemical dosing scheme, or a second combination of
chemicals or dosing strategy adjustment that could be tested to compare performance. Our
schedule shows that Test 2 could occur during the proposed secondary clarifier work that could
be done in conjunction with a by-pass of load from PTP and shoulder season performance to
simulate future conditions.

Chemical storage and dosing will be comprised of two separate systems for coagulant and
flocculant polymer. The coagulant (likely ferric chloride) will be dosed at the aerated grit
chamber effluent and flocculant will be dosed downstream at the primary clarifier flow splitter.
The coagulant system will include bulk storage near to the aerated grit complex, a metering
pump, and associated piping and valves. Emulsion polymer will be used for flocculation and will
need to be stored inside or in a heated enclosure during cold weather. The polymer system will
include a neat polymer storage tote, liquid polymer dosing system with dilution, and associated
piping and valves.

Dosing of both chemicals will be adjusted to respond to changing influent conditions at the plant.
Analytical samples will be collected to quantify performance during each test period, including
primary clarifier influent, primary clarifier effluent, and primary sludge. AECOM will be onsite
for CEPT startup and periodically during the test period - to provide ongoing testing support. Up
to 4 site visits are included.

The following components are required for the full-scale demonstration:

e Temporary ferric chloride bulk storage — the selected chemical vendor will be requested to
furnish a bulk storage container to support the study.

e Polymer tote storage — the selected chemical vendor will be requested to furnish the bulk
storage of polymer to support the study.

e Ferric chloride metering pump — Selected chemical vendor or LCA to furnish.
e Polymer blending and dosing system — Selected chemical vendor or LCA to furnish.

¢ Small diameter PVC piping and associated valves — LCA to furnish and install



A=COM

e Equipment installation and winterization, as needed — LCA to furnish and install
e Programming and integration — LCA to furnish.

To support LCA in overall budgeting needs for conducting this demonstration, monthly chemical
costs have been estimated and are provided in the table below.

Chemical Typical Dose Monthly Typical Unit Cost Estimated
Consumption " Monthly Cost V
40% Ferric Chloride 5-10 mg/L as Fe 8,600 - 17,000 gal as $1.75 per gal $15,000 - $30,000
40% solution
Emulsion Polymer 0.3-0.8 mg/L as 700 — 2,000 gal as neat $12 per gal $8,600 - $53,000
active polymer emulsion polymer
Total Estimated Monthly Chemical Cost $24,000 - $54,000

1/ Based on an average daily flowrate of 32 MGD

Deliverables for this task will include:

1.  Summary of progress and results presented during the monthly meetings

Demonstration testing will include video observation (plus potential dye tracer) of the energy dissipating
inlet performance at different clarifier surface overflow rate conditions. The final report, will compare the
EDI dimensioning to the most current design dimensions used by the manufacturer based and make
recommendations on whether the EDIs on the primary clarifiers should be modified.

2.6 Reporting

The elements of this anticipated work item include:

. Updated process model. Results from the previous tasks will be used to revise and calibrate the
process model. A new capacity analysis will be conducted using the revised model and results

will be included in the summary report. Modeling work will be performed in coordination with
this project but billed under our ACT 537 Services.

. Summary report. The report will document CEPT study results and anticipated performance,
summarize the updated capacity analysis, and provide a schematic layout showing how CEPT
could be implemented on at the KIWWTP site.

Deliverables for this task will include:

1. Summary Report

2.7 Advanced Primary Treatment through Intentional Enhanced Bio-Flocculation

In collaboration with LCA staff, AECOM will conduct a basic study to evaluate how to manage and if
possible optimize the already existing biological slough recirculation element of the KIWWTP to benefit
overall plant performance and further improve primary treatment efficiency. The current recirculation
flow from the trickling filters through the aerated grit complex may be further developed to increase bio-

aecom.com



A=COM

flocculation and bio-absorption of particulate, colloidal organic loading in place of CEPT. In principle,
this would be similar to emerging advanced primary treatment technologies like Captivator and AAA
settler. The initial study will assess advantages, disadvantages, and tradeoffs between different modes of
primary clarifier operation. This could include thin versus thick sludge pumping, and improving bio-
flocculation for increased BOD removal already observed with the rock media trickling filter recycle
flow.

The elements of this work item include:

. Jar test quantification of bio-flocculation/bio-adsorption of COD fractions and comparison to
CEPT performance.
. Schematic layout and development of an engineering opinion of probable cost to configure at full

scale plus lifecycle cost comparison with CEPT.
. Recommendation on next steps.
Deliverables for this task will include:

2. Results provided in the Summary Report

3.0 ProjectTeam

The proposed staffing approach for completing the above scope of work is as follows:

Team Member Project Role
Cindy Zawrotuk Project Manager

Cindy has over 25 years of PA-focused experience in planning, engineering, and
construction administration in facility improvement projects. On this project, Cindy will
be responsible for project administration, ensuring that the scope of work is complete,
conducted in a timely manner and meets LCA’s quality requirements.

Rachel Hanson Project Technical Lead

Rachel has an extensive academic and applied practical background in water chemistry
and wastewater process design with over 15 years of experience including working on
complex physical-chemical projects. On this project, Rachel will be the primary
technical lead, working closely with LCA staff in conducting the scope of work
activities.

Julia Szymanski Project Engineer

Julia has academic experience in emerging contaminant removal by physical-chemical
processes, coupled with 3 years of experience of water and wastewater design, field
piloting, data collection and processing. On this project, Julia will be the project
engineer performing jar testing and assisting with demonstration testing.

Ralph Eschborn Senior Advisor

Ralph has 48 years of experience in wastewater planning, engineering, consulting and
operations, and is well versed in wastewater and biosolids processes and technologies.
He has worked on LCA’s current and prior Act 537 Planning efforts and has in-depth
knowledge of the LCA PTP as well as KIWWTP, along with specific project drivers
and regulatory understanding.

Kevin Frank Process Modeling

aecom.com



A=COM

Kevin is one of AECOM’s most talented process modelers and has conducted all of the
previous modeling work for KIWWTP.

Jim McQuarrie Senior Technical Advisor

Jim has 30 years of experience in wastewater process design and WWTP operations.
His focus has been in the areas of process innovation and performance-based plant